



# OUT LICENSING

## Product Catalogue



Zandra Life Sciences Pvt Ltd, 1001, B-Wing, O2 Commercial Twin Tower,  
Asha Nagar Road, Mulund West, Mumbai, Maharashtra, India -400080

Ph: +91 22 25680548

Email: [zandra@zandralifesciences.com](mailto:zandra@zandralifesciences.com)

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Amino acids with multivitamin and minerals Capsules		Amino acids with Nutritional Supplement
Amino acids with multivitamin, minerals and selenium Capsules		Amino acids with Nutritional Supplement
Essential amino acids and minerals Capsules		Amino acids with Nutritional Supplement
Desloratadine Hydrochloride	2.5 mg	Anti Allergic
Fexofenadine Suspension		Anti Allergic
Fexofenadine tablets	120 mg	Anti Allergic
Fluconate capsules	50 mg	Anti Allergic
Ketotifen fumarate		Anti Allergic
Ketotifen fumarate tablets	1 mg	Anti Allergic
Levocetirizine tablets	25 mg	Anti Allergic
Levocetirizine tablets	5 mg	Anti Allergic
Cetirizine Hydrochloride Tablets	10 mg	Anti Allergic
Fexofenadine Tablets	120/180 mg	Anti Allergic
Ketotifen Fumarate Tablets	1mg	Anti Allergic
Levocetirizine Tablets	5 mg	Anti Allergic
Loratadine Tablets	10 mg	Anti Allergic
Betahistine HCl SR Tablets	8mg/16mg	Anti Allergic
Cinnarizine Tabs	25 mg	Anti Allergic
Flunarizine Tabs.	5/10 mg	Anti Allergic
Fexofenadine HCl Tablets	60 mg	Anti Allergic
Pseudoephedrine HCl + Cetirizine diHCl Tabs.	120+5 mg	Anti Allergic
Chlorpheniramine Maleate Injection	25 mg/ml	Anti Allergic
Glucosamine + Vit. E+Mn.So4+MSM		Anti Arthritis
Glucosamine, Chondroitin, MSM, Vit.E & Zinc caplets		Anti Arthritis
Glucosamine, MSM, Chondroitin		Anti Arthritis
Leflunomide tablets	10 mg	Anti Arthritis
Leflunomide tablets	12 mg	Anti Arthritis
Methotrexate tablets	2.5 mg	Anti Arthritis
Starflower oil Capsules	500mg	Anti Arthritis
Montelukast tablets	10 mg	Anti Asthmatic
Montelukast tablets	4 mg	Anti Asthmatic
Montelukast tablets	5 mg	Anti Asthmatic
Bambuterol Tablets 10 mg	10/20 mg	Anti Asthmatic
Bambuterol HCl Solution	1mg/ml	Anti Asthmatic
Montelukast Tablets	4/5/10 mg	Anti Asthmatic
Montelukast & Bambuterol Tablets	10 /10 mg	Anti Asthmatic
Clotrimazole Capsules BP	500mg	Anti Fungal
Fluconazole Capsules	150mg	Anti Fungal
Clindamycin vaginal suppositories		Anti Fungal
Clindamycin and clotrimazole vaginal suppositories	100mg&100mg / 100mg&200mg	Anti Fungal
Clindamycin and miconazole vaginal suppositories		Anti Fungal

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Framycetin sulphate, hydrocortisone acetate, esculoside Capsules		Anti Fungal
Fluconazole Tablets	50/150	Anti Fungal
Fluconazole Capsules	50/100/200	Anti Fungal
Albendazole		Anti Helmenthics
Aceclofenac tablets	100 mg	Anti inflammatory / Pain Management
Celecoxib capsules	100 mg	Anti inflammatory / Pain Management
Celecoxib capsules	200 mg	Anti inflammatory / Pain Management
Diclofenac potassium	50 mg	Anti inflammatory / Pain Management
Dicyloverin with Mefenamic acid tablets		Anti inflammatory / Pain Management
Diethyltoluamide cream		Anti inflammatory / Pain Management
Hydrocortisone tablets	10 mg	Anti inflammatory / Pain Management
Indomethacin capsules	25 mg	Anti inflammatory / Pain Management
Meloxicam tablets	5 mg	Anti inflammatory / Pain Management
Meloxicam tablets	7.5mg	Anti inflammatory / Pain Management
Methylprednisolone tablets	6 mg	Anti inflammatory / Pain Management
Methylprednisolone tablets	4 mg	Anti inflammatory / Pain Management
Methylprednisolone tablets	8 mg	Anti inflammatory / Pain Management
Paracetamol syrup	125 mg	Anti inflammatory / Pain Management
Prednisolone tablets	5 mg	Anti inflammatory / Pain Management
Tramadol capsules	50 mg	Anti inflammatory / Pain Management
Tranexamic acid	500 mg	Anti inflammatory / Pain Management
Acetaminophen Capsules	500 mg / 650 mg	Anti inflammatory / Pain Management
Acetaminophen 500 mg with Caffeine		Anti inflammatory / Pain Management
Acetaminophen		Anti inflammatory / Pain Management
Gamalinoic acid Capsules	100 mg	Anti inflammatory / Pain Management
Gamma linolenic acid Capsules	40 mg / 80 mg / 100 mg / 120 mg	Anti inflammatory / Pain Management
Evening primrose oil Capsules	500 mg / 1000 mg / 1200 mg / 1300 mg	Anti inflammatory / Pain Management
Ibuprofen Capsules	200 mg / 400 mg	Anti inflammatory / Pain Management
Black seed oil Capsules	500 mg	Anti inflammatory / Pain Management
Ibuprofen with Tizanidine Hcl		Anti inflammatory / Pain Management
Paracetamol with Tizanidine Hcl Capsules		Anti inflammatory / Pain Management
Curcumin, THC, selenium, bioperine and Vitamin E Capsules		Anti inflammatory / Pain Management
Aceclofenac tablets (in sustained release form)	200 mg	Anti inflammatory / Pain Management
Aceclofenac & Paracetamol Tablets	100 /500 mg	Anti inflammatory / Pain Management
Diclofenac sodium Tablets	50 mg/75 mg	Anti inflammatory / Pain Management
Diclofenac, Paracetamol & Chlorzoxazone Tablets	5 mg/500 mg/500 mg	Anti inflammatory / Pain Management

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Etricoxib Tablets	60/90/120 mg	Anti inflammatory / Pain Management
Naproxen Tablets	500 mg	Anti inflammatory / Pain Management
Nimesulide Tablets	100 mg	Anti inflammatory / Pain Management
Paracetamol & Meloxicam Tablets	325 / 7.5 mg	Anti inflammatory / Pain Management
Piracetam Tablets	200/400 mg/800 mg	Anti inflammatory / Pain Management
Tramadol Hydrochloride & Paracetamol Tablets	37.5 / 325 mg	Anti inflammatory / Pain Management
Tramadol +Paracetamol +Diclofenac K. Tabs.	50/325/50	Anti inflammatory / Pain Management
Dexamethasone Tablets	2.0 /4.0 mg	Anti inflammatory / Pain Management
Serratiopeptidase Tablets	20 mg	Anti inflammatory / Pain Management
Tramadol Hydrochloride Capsules	50 mg	Anti inflammatory / Pain Management
Mefanamic Acid tablets BP 500 mg	500 mg	Anti inflammatory / Pain Management
Tizanidine Tablets	2/4/6mg	Anti inflammatory / Pain Management
Ibuprofen & Tizanidine Tablets	400/2mg	Anti inflammatory / Pain Management
Tramadol Hydrochloride Injection	50 mg/5ml	Anti inflammatory / Pain Management
Ketorolac Tromethamine Injection USP	30 mg per ml	Anti inflammatory / Pain Management
Dexamethasone Sodium Phosphate Injection BP	5 mg/ml	Anti inflammatory / Pain Management
Diclofenac Sodium Injection	25 mg/ml	Anti inflammatory / Pain Management
Sodium Hyaluronate Injection	10 mg/ml, 2 ml	Anti inflammatory / Pain Management
Drotaverine Hydrochloride Injection	40 mg/2ml	Anti inflammatory / Pain Management
Black seed oil and garlic oil Capsules		Anti inflammatory with Vitamin Supplement
Black seed oil and glucosamine sulphate potassium Capsules		Anti inflammatory with Vitamin Supplement
Black seed oil, EPO and Vitamin E Capsules		Anti inflammatory with Vitamin Supplement
Artemether I Lumefantrine dry syrup	80/1080	Anti Malarial
Artemether I Lumefantrine tablets	20/120	Anti Malarial
Artemether I Lumefantrine tablets	40/240	Anti Malarial
Artemether Lumefantrine		Anti Malarial
Artesunate amodiaquine tablets		Anti Malarial
Artesunate and Amodiaquine HCl Tablets	100/270 mg	Anti Malarial
Atemether with Lumifantrine Flavoured Dispersible tablets 20/120	20/120 mg	Anti Malarial
Artesunate Sulphadoxine and Pyrimethamine Tablets	100/500/25 mg	Anti Malarial
Artesunate Tablets	50 mg	Anti Malarial
Dihydroatemisinin 40 mg + Piperaquine tablets 320 mg	40 mg + 320 mg	Anti Malarial
Mefloquine Hydrochloride Tabs.	250 mg	Anti Malarial
Artemether Injection	80 mg/ml	Anti Malarial
Alendronate sodium tablets	50 mg	Anti Osteoporotics
Metronidazole Tablets	200 mg/400 mg/500 mg	Anti-amoebic

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Propofol Injection	1%w/v, 20ml & 50ml vial	Anti-Anaesthetic
Dried ferrous sulfate, folic acid, cyanocobalamin with dl-serine Capsules		Antianemics
Folic acid Capsules	0.4 mg / 5 mg	Antianemics
Iron, Multivitamin with minerals Capsules		Antianemics
Iron with multivitamin, amino acids and minerals Capsules		Antianemics
Folic acid, methylcobalamin with DHA Capsules		Antianemics
Azithromycin tablets	100 mg	Antibiotics
Azithromycin tablets	250mg	Antibiotics
Ciprofloxacin tablets	500 mg	Antibiotics
Ciprofloxacin with tinidazole tablets		Antibiotics
Clindamycin capsules	50 mg	Antibiotics
Clindamycin capsules	300 mg	Antibiotics
Levofloxacin tablets	500 mg	Antibiotics
Roxithromycin Suspension	150 mg	Antibiotics
Roxithromycin tablets	50 mg	Antibiotics
Ciprofloxacin & Tinidazole Tablets	500 mg/600 mg	Antibiotics
Metronidazole Tabs.	200 mg & 400 mg	Antibiotics
Azithromycin Tablets	250/500 mg	Antibiotics
Clarithromycin Tablets	250/500 mg	Antibiotics
Ciprofloxacin Tablets	500/250 mg	Antibiotics
Co-trimoxazole Tablets	480/960/120 mg	Antibiotics
Erythromycin Stearate Tablets	250/500 mg	Antibiotics
Gatifloxacin Tablets	200/400 mg	Antibiotics
Lisinopril tablets	10 mg	Antibiotics
Levofloxacin tablets	250/500/750 mg	Antibiotics
Levofloxacin & Ornidazole Tablets	500/500 mg & 250/500 mg	Antibiotics
Norfloxacin Tablets	400 mg	Antibiotics
Ofloxacin Tablets	200/400 mg	Antibiotics
Roxithromycin tablets	150 mg	Antibiotics
Roxithromycin Paediatric Tablets,	50 mg	Antibiotics
Secnidazole , Azithromycin & Fluconazole combikit	1gm, 1gm & 150 mg	Antibiotics
Tinidazole Tabs.	500 mg	Antibiotics
Gentamicin Injection BP	40 mg/ml	Antibiotics
Voriconazole for Injection	200 mg/vial	Antibiotics/Anti Fungal
Secnidazole tablets		Antibiotics/Anti Fungal

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Secnidazole, azithromycin and fluconazole		Antibiotics/Anti Fungal
Acarbose tablets	50 mg	Anti-Diabetic
Gliclazide tablets	40 mg	Anti-Diabetic
Gliclazide tablets	80 mg	Anti-Diabetic
Glimepiride tablets	4 mg	Anti-Diabetic
Glimepiride with Metformin tablets		Anti-Diabetic
Metformin tablets	850 mg	Anti-Diabetic
Pioglitazone tablets	15 mg	Anti-Diabetic
Pioglitazone tablets	30 mg	Anti-Diabetic
Glimepiride Tablets	1 / 2 mg	Anti-Diabetic
Glibenclamide and Metformin HCl Tablets	5/ 500 mg & 2.5/400 mg	Anti-Diabetic
Glipizide + Metformin Hydrochloride Tablets	5/500 mg & 2.5/400 mg	Anti-Diabetic
Glibenclamide Tabs.	2.5 mg	Anti-Diabetic
Glimepiride & Metformin Hydrochloride Tablets	1mg / 500 mg & 2mg / 500 mg	Anti-Diabetic
Gliclazide & Rosiglitazone Tablets	80 / 2 & 80 / 4 mg	Anti-Diabetic
Gliclazide & Metformin Hydrochloride Tablets	80/500 mg	Anti-Diabetic
Gliclazide Tablets	40/80 mg	Anti-Diabetic
Glipizide SR Tablets	5 mg	Anti-Diabetic
Metformin + Glibenclamide SR Tablets	500/5 mg	Anti-Diabetic
Metformin Hydrochloride Tablets	500 mg	Anti-Diabetic
Pioglitazone & Metformin Hydrochloride (as sustained Release form) Tablets	15/500 mg & 30/500 mg	Anti-Diabetic
Pioglitazone Tablets	15/30/45 mg	Anti-Diabetic
Repaglinide Tablets	0.5 mg	Anti-Diabetic
Tranexamic Acid tablets	500 mg	Anti-Fibrinolytic
Tranexamic Acid & Mefenamic Acid Tablets	500/250 mg	Anti-Fibrinolytic
Simethicone Capsules USP	40mg / 125mg / 140mg / 180mg / 250mg / 400mg	Antiflatulent
Nifedipine Capsules BP	5mg / 10mg	Antiflatulent
Hypericum dry extract Capsules	190mcg	Antiflatulent
Hypericum dry extract with Multivitamin Capsules		Antiflatulent
Benzympenicillin Injection	1 Mega	Beta Lactam Antibiotics
Benzympenicillin Injection	0.5 Mega	Beta Lactam Antibiotics
Benzympenicillin Injection	5 Mega	Beta Lactam Antibiotics
Procaine Penicillin Injection	3 g	Beta Lactam Antibiotics
Ampicillin Injection	250 mg	Beta Lactam Antibiotics
Ampicillin Injection	500 mg	Beta Lactam Antibiotics

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Ampicillin Injection	1 g	Beta Lactam Antibiotics
Sterile Piperacillin Sodium & Tazobactam Sodium Injection	4.5 g	Beta Lactam Antibiotics
Benzathine Penicillin Injection	2.4 Mega	Beta Lactam Antibiotics
Cloxacillin Sodium Injection	500 mg	Beta Lactam Antibiotics
Fortified Procaine Penicillin Injection	4 Mega	Beta Lactam Antibiotics
Co-Amoxiclav Injection	300 mg	Beta Lactam Antibiotics
Co-Amoxiclav Injection	600 mg	Beta Lactam Antibiotics
Co-Amoxiclav Injection	1.2 g	Beta Lactam Antibiotics
Ampicillin and Cloxacillin Injection	250 mg	Beta Lactam Antibiotics
Ampicillin and Cloxacillin Injection	500 mg	Beta Lactam Antibiotics
Ampicillin and Cloxacillin Injection	1 g	Beta Lactam Antibiotics
Procaine Penicillin Injection	3 Mega	Beta Lactam Antibiotics
Amoxicillin Sodium Injection	500 mg	Beta Lactam Antibiotics
Clavulanate Potassium and Amoxycillin Sodium Injection	1.2 g	Beta Lactam Antibiotics
Sterile Piperacillin Sodium & Tazobactam Sodium + sterile water for injection (Combipack)	4.5 g	Beta Lactam Antibiotics
Co-Amoxiclav & Sterilized Water for Injection	300 mg	Beta Lactam Antibiotics
Co-Amoxiclav & Sterilized Water for Injection	600 mg	Beta Lactam Antibiotics
Co-Amoxiclav & Sterilized Water for Injection	1200 mg	Beta Lactam Antibiotics
Sterile Piperacillin Sodium & Tazobactam Sodium Injection	2.25 g	Beta Lactam Antibiotics
Ampicillin & Sulbactam Injection	1.5 g	Beta Lactam Antibiotics
Meropenem Injection	0.5 g	Beta Lactam Antibiotics
Meropenem Injection	1 g	Beta Lactam Antibiotics
Saw palmetto Capsules		BPH
Amlodipine Besilate	5 mg	Cardiovascular
Amlodipine tablets	10 mg	Cardiovascular
Amlodipine tablets	20 mg	Cardiovascular
Amlodipine tablets	5 mg	Cardiovascular
Amlodipine with		Cardiovascular
Atenolol tablets	50mg	Cardiovascular
Atorvastatin calcium tablets		Cardiovascular
Captopril tablets	25 mg	Cardiovascular
Carvedilol tablets	25 mg	Cardiovascular
Carvedilol tablets	6.25 mg	Cardiovascular
Clopidogrel tablets	75 mg	Cardiovascular
Diltiazem HCl SR Tablets	90 mg	Cardiovascular
Diltiazem HCl Tablets	60 mg	Cardiovascular
Felodipine tablets	10 mg	Cardiovascular
Fenofibrate capsules	200 mg	Cardiovascular
Isosorbide Mononitrate	20 mg	Cardiovascular
Ivermectin tablets	6 mg	Cardiovascular
Lisinopril tablets	10 mg	Cardiovascular
Lisinopril tablets	20 mg	Cardiovascular
Lisinopril tablets	5 mg	Cardiovascular
Losartan potassium and HCTZ tablets		Cardiovascular
Losartan potassium	100 mg	Cardiovascular
Losartan potassium	25 mg	Cardiovascular

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Losartan potassium	50 mg	Cardiovascular
Minoxidil tablets	2.5 mg	Cardiovascular
Minoxidil tablets	5 mg	Cardiovascular
Misoprostol tablets	200 mcg	Cardiovascular
Nicorandil tablets	10 mg	Cardiovascular
Ramipril tablets	1.25 mg	Cardiovascular
Ramipril tablets	2.5 mg	Cardiovascular
Ramipril tablets	5 mg	Cardiovascular
Rosuvastatin tablets	10 mg	Cardiovascular
Rosuvastatin tablets	20 mg	Cardiovascular
Rosuvastatin tablets	5 mg	Cardiovascular
Simvastatin tablets	40 mg	Cardiovascular
Simvastatin tablets	10 mg	Cardiovascular
Simvastatin tablets	20 mg	Cardiovascular
Sirolimus tablets	1 mg	Cardiovascular
Sulphamethzaone + trimethoprim		Cardiovascular
Tacrolimus cream		Cardiovascular
Tacrolimus capsules		Cardiovascular
Telmisartan tablets	20 mg	Cardiovascular
Telmisartan tablets	40 mg	Cardiovascular
Telmisartan tablets	80 mg	Cardiovascular
Telmisartan HCTZ		Cardiovascular
Topiramate tablets	100 mg	Cardiovascular
Topiramate tablets	25 mg	Cardiovascular
Topiramate tablets	50 mg	Cardiovascular
Trimetazidine MR	35 mg	Cardiovascular
Valsartan capsules	40 mg	Cardiovascular
Atorvastatin Tablets	5/10/20/40 mg	Cardiovascular
Atorvastatin calcium & Ezetimibe Tablets	10/10 & 20/10 mg	Cardiovascular
Lovastatin Tabs	10/20 mg	Cardiovascular
Rosuvastatin Tablets	5/10/20 mg	Cardiovascular
Simvastatin Tablets	10 / 20 mg	Cardiovascular
Amlodipine Tablets	2.5/5/10 mg	Cardiovascular
Amlodipine & Atenolol Tablets	5 /50 mg	Cardiovascular
Atenolol Tablets	25 /50 mg	Cardiovascular
Atenolol and Slow Release Nifedipine Tablets	50+20 mg	Cardiovascular
Captopril Tablets	25 mg	Cardiovascular
Carvediol Tablets	6.25 / 12.5 / 25 mg	Cardiovascular
Diltiazem HCl tablets	60 mg	Cardiovascular
Diltiazem Hydrochloride SR Tablets	90 mg	Cardiovascular
Enalapril Maleate +Amlodipine Tabs.	2.5/2.5 mg & 2.5/5 mg	Cardiovascular
Lisinopril tablets	5 mg	Cardiovascular
Losartan potassium & Amlodipine Tablets	50/5 mg	Cardiovascular



<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Losartan Potassium Tablets	25/50/100 mg	Cardiovascular
Lisinopril Tablets	10 /2.5/5 mg	Cardiovascular
Losartan Potassium and Amlodipine f/c Tablets	25/5 mg & 50g/5 mg	Cardiovascular
Metoprolol Succinate Extended Release tablets	12.5/25/50/10 0 mg	Cardiovascular
Metoprolol Succinate & Amlodipine Bilayered tablets	50 mg/5 mg	Cardiovascular
Metoprolol & Amlodipine tablets	50/ 5 mg	Cardiovascular
Minoxidil Tablets	5/ 10 mg	Cardiovascular
Prazosin Tablets	1/2/2.5/5 mg	Cardiovascular
Ramipril Tablets	2.5 /5/10 mg	Cardiovascular
Telmisartan + Hydrochlorothiazide	40/12.5 mg	Cardiovascular
Hydrochlorothiazide tablets	12.5/25 mg	Cardiovascular
Losartan Potassium and Hydrochlorothiazide Tablets	50/12.5 mg	Cardiovascular
Clopidogrel Tablets	75 mg	Cardiovascular
Clopidogrel & Aspirin tablets	75/75 & 75/150 mg	Cardiovascular
Isosorbide-5-mononitrate SR Tabs. (Monotrate OD)	50 mg	Cardiovascular
Isosorbide-5-mononitrate Tablets 10 mg	10/40 mg	Cardiovascular
Diltiazem Modified Release Tablets	30/60 mg	Cardiovascular
Valsartan Capsules	80/160 mg	Cardiovascular
Ramipril & Amlodipine Capsules	5 & 5 mg	Cardiovascular
Fenofibrate capsules	100/200/300 mg	Cardiovascular
Isosorbide mono nitrate + Aspirin Capsules	30/150 mg & 60/150 mg & 30/75 mg	Cardiovascular
Isosorbide Mononitrate ER tablets	30/40/60 mg	Cardiovascular
Dobutamine for Injection USP	250 mg/vial	Cardiovascular
Diltiazem Hydrochloride Injection	25 mg / 5 ml	Cardiovascular
Enalaprilat Injection	1.25 mg/ml, 1ml Ampoule / 1.25 mg/ml, 2ml Ampoule	Cardiovascular
Furosemide inj	10 mg inj	Cardiovascular
Isosorbide -5- mononitrate injection	10 mg/ml, 5ml ampoule	Cardiovascular
Coenzyme Q10 Capsules	10mg / 30mg / 50mg / 100mg	Cardiovascular Supplements
Coenzyme Q10 with EPA, DHA and lycopene Capsules		Cardiovascular Supplements
Coenzyme Q10 with fish oil Capsules		Cardiovascular Supplements

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Coenzyme Q10 with Vitamin E Capsules	10mg & 400mg / 50mg & 12.5mg	Cardiovascular Supplements
Coenzyme Q10, alpha lipoic acid and omega 3 fatty acid Capsules		Cardiovascular Supplements
Coenzyme Q10, vitamin E with zinc Capsules		Cardiovascular Supplements
Flax seed oil Capsules	500mg	Cardiovascular Supplements
Iron, Fish oil, Methylcobalamin with mineral Capsules		Cardiovascular Supplements
Olive oil Capsules	500mg	Cardiovascular Supplements
Salmon omega 3 Capsules	1000mg	Cardiovascular Supplements
Alpha lipoic acid with eicosapentaenoic acid, docosahexaenoic acid, lycopene & antioxidant minerals Capsules		Cardiovascular Supplements
Theaflavin tea extract Capsules	395mg	Cardiovascular Supplements
Caralluma fimbriata extract Capsules		Cardiovascular Supplements
Alpha lipoic acid Capsules	300mg	Cardiovascular Supplements
Alpha lipoic acid with vitamin Capsules		Cardiovascular Supplements
Alpha lipoic acid, chromium, zinc with methylcobalamin Capsules		Cardiovascular Supplements
Alpha lipoic acid, methylcobalamin, gamma linolenic acid, folic acid, pyridoxine hydrochloride, biotin, chromium & zinc Capsules		Cardiovascular Supplements
Alpha lipoic acid, methylcobalamin, pregabalin, folic acid & pyridoxine hydrochloride Capsules		Cardiovascular Supplements
Methylcobalamin Capsules	500mcg / 1500mcg	Cardiovascular Supplements
Methylcobalamin, DHA with Vitamin B6 Capsules		Cardiovascular Supplements
Methylcobalamin, Alpha lipoic acid, Benfotiamine, Chromium polynicotinate with Inositol Capsules		Cardiovascular Supplements
Methylcobalamin, Alpha Lipoic Acid, Pyridoxine Hcl & Folic Acid softgels	700mcg/100mg /5mg/3mg, 1500mcg/100mg/3mg/1.5mg	Cardiovascular Supplements
Methylcobalamin, alpha lipoic acid with vitamins Capsules		Cardiovascular Supplements
Methylcobalamin, benfotiamine, Chromium Polynicotinate, Pyridoxine Hydrochloride with Folic Acid Capsules		Cardiovascular Supplements
Methylcobalamin, Fish oil, Benfotiamine with vitamin Capsules		Cardiovascular Supplements
Benfotiamine, methylcobalamin, alpha lipoic acid, inositol, folic acid, chromium polynicotinate and pyridoxine hcl Capsules		Cardiovascular Supplements

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Benfotiamine, Methylcobalamin, vitamin with minerals Capsules		Cardiovascular Supplements
Omega-3-fatty acids, co-enzyme Q10, vitamins and alpha lipoic acid Capsules		Cardiovascular Supplements
Cefotaxime Sodium Injection	1 g	Cephalosporin Antibiotics
Ceftazidime Injection	1 g	Cephalosporin Antibiotics
Cefazolin Injection	1 g	Cephalosporin Antibiotics
Ceftriaxone Injection	1 g	Cephalosporin Antibiotics
Cefotaxime Injection	1 g	Cephalosporin Antibiotics
Cefepime Injection	1 g	Cephalosporin Antibiotics
Cefoperazone and Sulbactam Injection	1 g	Cephalosporin Antibiotics
Ceftriaxone Injection	1 g	Cephalosporin Antibiotics
Cefriaxone and Sulbactam For Injection	1.5 g	Cephalosporin Antibiotics
Ceftriaxone for Injection	1 g	Cephalosporin Antibiotics
Ceftriaxone Injection & sterile water for injection (Combipack)	1 g	Cephalosporin Antibiotics
Ceftriaxone Injection & sterile water for injection (Combipack)	250 mg	Cephalosporin Antibiotics
Ceftriaxone Injection & sterile water for injection (Combipack)	500 mg	Cephalosporin Antibiotics
Cefotaxime Injection & Sterile Water For Injection (Combipack)	1 g	Cephalosporin Antibiotics
Cefotaxime Injection & Sterile Water For Injection (Combipack)	250 mg	Cephalosporin Antibiotics
Cefotaxime Injection & Sterile Water For Injection (Combipack)	500 mg	Cephalosporin Antibiotics
Cefazolin Injection & Sterile Water For Injection (Combipack)	1 g	Cephalosporin Antibiotics
Ceftriaxone Injection & Sterile Water For Injection (Combipack)	1 g	Cephalosporin Antibiotics
Cefepime Injection & Sterile Water For Injection (Combipack)	1 g	Cephalosporin Antibiotics
Ceftriaxone & Sulbactam Injection & Sterile Water For Injection (Combipack)	500 mg	Cephalosporin Antibiotics
Cefoperazone & sulbactam Injection & Sterile Water For Injection (Combipack)	1 g	Cephalosporin Antibiotics
Cefuroxime Injection	750 mg	Cephalosporin Antibiotics
Cefptaxime Injection	500 mg	Cephalosporin Antibiotics
Ceftriaxone Injection	500 mg	Cephalosporin Antibiotics
Cefuroxime Injection	250 mg / 750 mg / 1.5g	Cephalosporin Antibiotics
Cefixime Injection	250 mg / 500 mg / 1g	Cephalosporin Antibiotics
Ceftriaxone Injection	125 mg / 250 mg / 500 mg / 1000 mg	Cephalosporin Antibiotics
Cefoperazone Injection	250 mg / 500 mg / 1g / 2g	Cephalosporin Antibiotics
Ceftizoxime Injection	250 mg / 500 mg / 1g	Cephalosporin Antibiotics
Ceftazidime Injection	250 mg / 500 mg / 1g / 2g	Cephalosporin Antibiotics

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Cefazolin Injection	250 mg / 500 mg / 1g	Cephalosporin Antibiotics
Cefepime Injection	250 mg / 500 mg / 1g / 2g	Cephalosporin Antibiotics
Cefpirome Injection	250 mg / 500 mg / 1g	Cephalosporin Antibiotics
Cefaclor tablet	375 mg	Cephalosporin Antibiotics
Cefprozil tablet	250 mg / 500 mg	Cephalosporin Antibiotics
Cefuroxime tablet	125 mg / 250 mg / 500 mg	Cephalosporin Antibiotics
Cefixime tablet	100 mg / 200 mg / 400 mg	Cephalosporin Antibiotics
Cefdinir tablet	300 mg	Cephalosporin Antibiotics
Cefetamet tablet	250 mg / 500 mg	Cephalosporin Antibiotics
Ceftazidime tablet	250 mg / 1000 mg	Cephalosporin Antibiotics
Cefalexin tablet	250 mg / 333mg / 375 mg / 500 mg / 750 mg	Cephalosporin Antibiotics
Cefadroxil tablet	125 mg / 250 mg / 500 mg	Cephalosporin Antibiotics
Cefalexin SR - Tablets	375 mg	Cephalosporin Antibiotics
Cefaclor DT Tablet	125 mg / 250 mg	Cephalosporin Antibiotics
Cefuroxime DT Tablet	125 mg	Cephalosporin Antibiotics
Cefixime DT Tablet	50 mg / 100 mg / 200 mg	Cephalosporin Antibiotics
Cefixime Tablet	400 mg	Cephalosporin Antibiotics
Cefdinir DT Tablet	100 mg / 125 mg / 150 mg	Cephalosporin Antibiotics
Cefpodoxime DT Tablet	50 mg / 100 mg / 200 mg	Cephalosporin Antibiotics
Cefalexin DT Tablet	125 mg / 250 mg	Cephalosporin Antibiotics
Cefadroxil DT Tablet	125 mg / 250 mg / 500 mg	Cephalosporin Antibiotics
Cefalexin ER Tablets	375 mg / 750 mg	Cephalosporin Antibiotics
Cefixime and Ofloxacin	200 mg and 200 mg / 400 mg and 400 mg	Cephalosporin Antibiotics

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Cefixime +Azithromycin	100 mg+250 mg / 200 mg+500 mg	Cephalosporin Antibiotics
Cefpodoxime +Azithromycin	100 mg+250 mg / 200 mg+500 mg	Cephalosporin Antibiotics
Cefpodoxime+Levofloxacin	100 mg+250 mg / 200 mg+250 mg	Cephalosporin Antibiotics
Cefixime+Ofloxacin+ Clavulanic acid tablets	100 mg + 100 mg+128.5 mg	Cephalosporin Antibiotics
Cefpodoxime+ Clavulanic acid+Ofloxacin tablets	100 mg.+ 125 mg.+ 200 mg / 200 mg+125 mg+200 mg	Cephalosporin Antibiotics
Cefpodoxime+ Clavulanic acid tablets	100 mg.+ 62.5 mg / 200 mg+125 mg	Cephalosporin Antibiotics
Cefpodoxime+ Clavulanic acid DT tablets	50 mg+ 31.25 mg	Cephalosporin Antibiotics
Cefpodoxime tablets	100 mg / 200 mg	Cephalosporin Antibiotics
Cefpodoxime DT-Tab	50 mg / 100 mg / 200 mg	Cephalosporin Antibiotics
Cefuroxime axetil+ Clavulanic acid tablets	125 mg+31.25 mg / 250 mg.+ 125 mg / 250 mg + 62.5 mg / 500 mg+125 mg	Cephalosporin Antibiotics
Cefpodoxime+Ofloxacin tablets	100 mg+ 100 mg / 200 mg+200 mg	Cephalosporin Antibiotics
Cefixime+ Clav.Potassium tablets	50 mg + 31.25 mg / 100 mg + 62.5 mg / 200 mg+ 125.0 mg	Cephalosporin Antibiotics
Cefadroxil+ Clavulanic acid tablets	250 mg+62.5 mg / 500 mg+125 mg	Cephalosporin Antibiotics

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Cefaclor Capsules	250 mg / 500 mg	Cephalosporin Antibiotics
Cefixime Capsules	100 mg / 200 mg	Cephalosporin Antibiotics
Cefdinir Capsules	300 mg	Cephalosporin Antibiotics
Cefalexin Capsules	125 mg / 250 mg / 500 mg	Cephalosporin Antibiotics
Cefadroxil Capsules	125 mg / 250 mg / 500 mg	Cephalosporin Antibiotics
Cefaclor Dry Syrup	125 mg/5ml &187mg/5ml	Cephalosporin Antibiotics
Cefuroxime Dry Syrup	50 mg /5ml &125 mg/5ml	Cephalosporin Antibiotics
Cefixime Dry Syrup	50 mg 25 mg,100 mg,200 mg/5ml &12g/30ml	Cephalosporin Antibiotics
Cefdinir Syrup	125 mg/5ml / 250 mg/5ml	Cephalosporin Antibiotics
Cefpodoxime Dry Syrup	50 mg/5ml / 100 mg/5ml,18mg/30ml 100 mg/30ml	Cephalosporin Antibiotics
Cefalexin Dry Syrup	125 mg/5ml &250 mg/5ml	Cephalosporin Antibiotics
Cefalexin Syrup	125 mg/5ml / 250 mg/5ml	Cephalosporin Antibiotics
Cefadroxil Dry Syrup	250 mg/5ml &125 mg/5ml	Cephalosporin Antibiotics
Cefalexin RM - Syr	125 mg	Cephalosporin Antibiotics
Cefixime + Ofloxacin Oral Sus.	50 mg + 50 mg	Cephalosporin Antibiotics
Alprazolam tablets	0.25 mg	CNS
Alprazolam tablets	0.5 mg	CNS
Clobazam tablets	10 mg	CNS
Clobazam tablets	5 mg	CNS
Clonazepam tablets	0.5 mg	CNS
Clonazepam tablets	2 mg	CNS
Clozapine tablets	100	CNS
Cyproheptidine syrup		CNS

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Fluoxetine Capsules	10 mg	CNS
Fluoxetine Capsules	20 mg	CNS
Gabapentin capsules	100 mg	CNS
Gabapentin capsules	300 mg	CNS
Lamotrigine tablets	25 mg	CNS
Lamotrigine tablets	50 mg	CNS
Levetiracetam tablets	250 mg	CNS
Olanzapine tablets	10 mg	CNS
Olanzapine tablets	2.5 mg	CNS
Olanzapine tablets	5 mg	CNS
Olanzapine tablets	7.5 mg	CNS
Oxcarbamazepine tablets	150 mg	CNS
Oxcarbamazepine tablets	300 mg	CNS
Pregabalin capsules	150 mg	CNS
Pregabalin capsules	300 mg	CNS
Pregabalin capsules	75 mg	CNS
Risperidone tablets	2 mg	CNS
Alprazolam Tablet	0.25 /0.5 mg/0.75 mg	CNS
Lorazepam Tablet	1/2 mg	CNS
Clonazepam tablets	2/1/0.25/0.5 mg	CNS
Clonazepam & Escitalopram Tablets	0.5/ 10 mg	CNS
Clobazam Tablets	5/10/20 mg	CNS
Carbamazepine Tablets	200 mg	CNS
Escitalopram & Clonazepam Tablets	10/0.5 mg	CNS
Gabapentin + Methylcobalamin Tablets	300 mg / 500mcg	CNS
Levetiracetam tablets	250/ 500/ 1000 mg	CNS
Lamotrigine Tablets	25/50/100 mg	CNS
Oxcarbazepine Tablets	600 mg	CNS
Valproic Acid Tablets	250/500/750/1 000 mg	CNS
Bromocriptine Tablets	2.5 mg	CNS
Oxpentifylline Tabs.	400 mgSR/400 mg/100 mg	CNS
Levodopa+carbidopa tablets	100/25 mg &200 mg/50 mg	CNS
Alprazolam SR Tablets	1/1.5/2mg	CNS
Clozapine tablets	25/50/100 mg	CNS
Lithium Carbonate Tablets	250 mg/300 mg/400 mg	CNS

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Risperidone Tab	3 mg	CNS
Diazepam Tablets	5 mg	CNS
Amitryptilline HCl Tablets	10 mg/25 mg/75 mg	CNS
Clomipramine SR Tabs.	75 mg	CNS
Fluvoxamine Maleate Tablets	50 mg/100 mg	CNS
Imipramine Tablets	25 mg	CNS
Carbamazepine Tablets	100/200/300SR /400 mg	CNS
Lamotrigine Tablets	100/200 mg	CNS
Methyl Phenidate Tablets	10 mg	CNS
Gabapentin Capsules	300/600 mg	CNS
Pregabalin Capsules	75 mg	CNS
Pregabalin & Methylcobalamin Caps	75 mg /750 mcg	CNS
Gabapentin Capsules	400 mg	CNS
Sodium Valproate Injection	100 mg/ml, 5ml vial	CNS
Fluphenazine Decanoate Injection BP	25 mg/ml	CNS
Haloperidol Injection	5 mg/ml, 1 ml ampoule	CNS
Olanzapine for Injection	10 mg/ampoule	CNS
Clonazepam Injection BP	1mg/ml, 1ml	CNS
Citicoline Injection	125 mg/ml, 2 ml ampoule / 125 mg/ml, 4 ml ampoule / 250 mg/ml, 2ml, 4ml ampoule	CNS
Mecobalamin(METHYL COBALAMIN)	500 mcg/ml. 1ml ampoule.	CNS
Betamethasone Dipropionate		Creams/Gels
Clobetasol propionate		Creams/Gels
Isotretinoin Capsules	10 mg / 20 mg / 40 mg	Dermatology
Sterilized Water for Injections B.P./ E.P. / U.S.P.	2 /5/10 ml	Diluents
Sterile Water for Injection U.S.P.	2/5/10 ml	Diluents
Sodium Chloride Injection B.P. / E.P. (0.9% w/v)	2/5/10 ml	Diluents
Bacteriostatic Sodium Chloride Injection USP (0.9% w/v Benzyl Alcohol)	5/10 ml	Diluents
Bacteriostatic Water for Injection USP (0.9% w/v Benzyl Alcohol)	5/10 ml	Diluents
Sildenafil citrate		Erectile Dysfunction
Sildenafil citrate		Erectile Dysfunction



<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Lutein and zeaxanthin Capsules		Eye Health Supplements
Sodium Chloride Intravenous Infusion B.P. (9 gm/lt)	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Sodium Chloride Infusion USP (0.45% w/v)	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Glucose Intravenous Infusion B.P. (50 gm/lt)	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Glucose Intravenous Infusion B.P. (100 gm/lt)	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Glucose Intravenous Infusion B.P. (20% w/v)	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Glucose Intravenous Infusion B.P. (250 gm/lt)	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Glucose Intravenous Infusion B.P. (500 gm/lt)	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Sodium Chloride (4.5 gm/lt) & Glucose (50 gm/lt) Intravenous Infusion B.P.	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Sodium Chloride (9 gm/lt) & Glucose (50 gm/lt) Intravenous Infusion B.P.	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Sodium Chloride (0.33% w/v) & Glucose (5% w/v) Intravenous Infusion B.P.	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Compound Sodium Lactate Intravenous Infusion B.P. (Ringer Lactate Infusion)	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Lactated Potassic Saline Injection (Darrow's Solution)	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Darrow's Solution (Half Strength)	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Darrow's Solution (Half Strength) with Glucose (5% w/v) Injection	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Darrow's Solution (Half Strength) with Glucose (2.5% w/v) Injection	100ml /250ml/ 500ml/ 1000ml	Fluid Therapy
Calcium dobesilate + Hydrocortisone + lidocaine + zinc cream		Gastrointestinal
Calcium dobesilate + Docusate sodium capsules		Gastrointestinal
Calcium dobesilate	500 mg	Gastrointestinal
Clarithromycin, Pantoprazole & Metronidazole tablets		Gastrointestinal
Diphenhydramine, Ammonium chloride and sodium citrate syrup		Gastrointestinal
Domperidone suspension		Gastrointestinal
Domperidone tablets	10 mg	Gastrointestinal
Esomeprazole tablets	20 mg	Gastrointestinal
Esomeprazole tablets	40 mg	Gastrointestinal
Gastro resistant Omeprazole capsules	20 mg	Gastrointestinal
Lansoprazole capsuels	5 mg	Gastrointestinal
Omeprazole capsules	10 mg	Gastrointestinal
Omeprazole capsules	20 mg	Gastrointestinal
Pantoprazole tablets	40 mg	Gastrointestinal
Pyrantel pamoate		Gastrointestinal
Rabeprazole sodium	20 mg	Gastrointestinal
Ranitidine tablets	300 mg	Gastrointestinal
Albendazole Tablets	200 /400 mg	Gastrointestinal
Cisapride Tabs.	5/10 mg/20	Gastrointestinal
Esomeprazole Tablets	20/40 mg	Gastrointestinal
Famotidine Tablets	20 mg/40 mg	Gastrointestinal
Omeprazole, Tinidazole & Claritromycin Combipack Kit	20/500/250 mg	Gastrointestinal
Pantoprazole Tablets	20 mg	Gastrointestinal
Rabeprazole sodium Tablets	10/20 mg	Gastrointestinal
Ranitidine tablets	150/300 mg	Gastrointestinal
Clarithromycin, Metronidazole and Pantoprazole Tablets	500/400/40 mg	Gastrointestinal
Lansoprazole , Clarithromycin and Tinidazole combikit Tablets	30/250/500 mg	Gastrointestinal

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Pantoprazole Metronidazole & Clarithromycin tablets	40/400/250 mg	Gastrointestinal
Norfloxacin +Tinidazole Tabs. (Diaba)	400/600 mg &100/75 mg &400/300 mg	Gastrointestinal
Granisetron Tablets 1mg	1mg/2mg	Gastrointestinal
Ondansetron Tabs.	4mg/8mg	Gastrointestinal
5-Acetyl salicylic acid rectal Tabs.	500 mg/1g	Gastrointestinal
Mosapride Rapitab	2.5 mg/5 mg	Gastrointestinal
Gastro-resistant Omeprazole capsules	20 mg	Gastrointestinal
Pantoprazole (as enteric coated tablets) & Domperidone (in sustained release form) Capsules	40/30 mg	Gastrointestinal
Lansoprazole Capsules	30 mg	Gastrointestinal
Omeprazole Capsules	20 mg	Gastrointestinal
Cisapride MPS	5 mg/10 mg	Gastrointestinal
Sulfasalazine Delayed Release tablets USP 500 mg	500 mg	Gastrointestinal
Granisetron Injection	1mg/ml, 1 ml. / 1mg/ml, 3 ml.	Gastrointestinal
Pantoprazole for Injection	40 mg/vial	Gastrointestinal
Ranitidine Injection BP	25 mg/ml	Gastrointestinal
Desogestrel tablets	0.075 mg	Hormones
Levothyroxine sodium tablets	12.5mcg / 25mcg / 50 / 75 / 88 / 100 / 125 / 150 / 175 / 200	Hormones
Levonorgesterol Tablets	0.75 mg	Hormones
Dutastride soft gelatin capsule	0.5 mg	Hormones
Progesterone Capsules	100 mg / 200 mg / 300 mg / 400 mg	Hormones
Garlic oil Capsules 0.25% w/w		Immunity Supplements
Odourless garlic oil Capsules	2mg	Immunity Supplements
Colostrum and flax seed oil Capsules		Immunity Supplements
Krill oil Capsules	300mg / 500mg	Immunity Supplements
Krill oil, vitamin E, vitamin D3 and folic acid Capsules		Immunity Supplements
Ciprofloxacin Injection U.S.P. (0.2% w/v)	100 ml	Infusions
Metronidazole Intravenous Infusion B.P. (5gm/lt)	100 ml	Infusions
Metronidazole Injection U.S.P. (0.5% w/v)	100 ml	Infusions
Fluconazole Infusion ( 0.2 % w/v )	100 ml	Infusions
Ofloxacin Infusion (0.2% w/v)	100 ml	Infusions
Levofloxacin Infusion (500 mg / 100 ml)	100 ml	Infusions
Gatifloxacin Infusion (200 mg / 100 ml)	100/200 ml	Infusions

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Gatifloxacin Infusion (400 mg / 200 ml)	100/200 ml	Infusions
Ornidazole Infusion (5 mg/ml)	100 ml	Infusions
Linezolid I.V. Injection (200 mg / 100 ml)	100/300 ml	Infusions
Mannitol Intravenous Infusion B.P. (10% w/v)	100/250/350/500 ml	Infusions
Mannitol Intravenous Infusion B.P. (20% w/v )	100/250/350/500 ml	Infusions
Mannitol ( 10% w/v ) & Glycerin ( 10% w/v ) Injection	100 ml	Infusions
Metronidazole (2gm/ltr) & Glucose (50 gm/ltr) Intr. Inf.	100 ml	Infusions
Tinidazole ( 0.2 % w/v ) Infusion	400 ml	Infusions
Paracetamol Infusion (10 mg/ml)	100 ml & 50 ml	Infusions
Moxifloxacin Intravenous Infusion (400mg/100 ml)	100 ml	Infusions
Pefloxacin Infusion (400 mg/ 100 ml)	100 ml	Infusions
Ofloxacin ( 0.2 % w/v ) & Ornidazole ( 0.5 % w/v ) Inf.	100 ml	Infusions
Levofloxacin ( 0.5 % w/v) and Ornidazole ( 0.5 % w/v ) Inf.	100 ml	Infusions
ELECTROLYTE ( Sterile oral électrolyte solution – ORS )	200 ml	Infusions
Docosate sodium Capsules USP	50mg / 100mg / 120mg	Laxatives
Lubiprostone Capsules	8mcg / 24mcg	Laxatives
Lidocaine Injection BP (1% w/v)	5 / 10 ml	Liquid injectables
Lidocaine Injection BP (2% w/v)	5 / 10 ml	Liquid injectables
Lidocaine Hydrochloride Injection USP (1% w/v)	5 / 10 ml	Liquid injectables
Lidocaine Hydrochloride Injection USP (2% w/v)	5 / 10 ml	Liquid injectables
Potassium Chloride Injection (15.0 % w/v )	5 / 10 ml	Liquid injectables
Magnesium Sulfate Injection USP (50% w/v)	5 / 10 ml	Liquid injectables
Magnesium Sulfate Injection USP (25% w/v)	5 / 10 ml	Liquid injectables
Glucose Injection BP/USP (25% w/v)	10 / 20 ml	Liquid injectables
Glucose Injection BP ( 40 % w/v )	20 ml	Liquid injectables
Glucose Injection BP/USP (50% w/v)	10 / 20 ml	Liquid injectables
Calcium Gluconate Injection USP (10% w/v)	10 ml	Liquid injectables
Calcium Chloride Injection ( 10 % w/v )	10 ml	Liquid injectables
Essential Phospholipids with vitamin Capsules		Liver disorders
Essential phospholipids Capsules	300mg / 500mg	Liver disorders
Sodium chloride eye wash & wound cleaning	5 - 1000 ml	Medical Devices
Balanced Salt Solution (For Irrigation)	20 - 1000 ml	Medical Devices
Multipurpose Lens Cleaning Solution (For soft hydrophilic lenses )	60/120/240/360 ml	Medical Devices
Sodium chloride hypertonic solution ( 5 % w/v )	5/10 ml	Medical Devices
Lubricating Eye Drops (HPMC)	5 ml / 10 ml	Medical Devices
Artificial Tears (Carboxy Methyl Cellulose 0.5% w/v )	5 ml / 10 ml	Medical Devices
Aloe vera extract Capsules	25 mg	Neutraceuticals
Gingko biloba Capsules	40mg / 60mg	Neutraceuticals
Korean ginseng extract [0.8% eleutherosides] Capsules	100mg	Neutraceuticals

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Ashwagandha 200mg + Swet Musli 200mg + Black Seed Oil 75 mg Capsules		Neutraceuticals
Multivitamin with minerals Capsules		Neutraceuticals
Ginseng, Multivitamin with minerals Capsules		Neutraceuticals
Multivitamin and minerals with natural extracts Capsules		Neutraceuticals
Multivitamin with minerals and ginseng Capsules		Neutraceuticals
Multivitamin with minerals Capsules		Neutraceuticals
Ginseng, amino acids with vitamins Capsules		Neutraceuticals
Ginseng, Ginkgo biloba, Multivitamin with minerals Capsules		Neutraceuticals
Vitamins, minerals with pine bark extract Capsules		Neutraceuticals
Dietary Supplement for the treatment of Osteoarthritis		Neutraceuticals
Glucosamine sulphate Capsules	500mg / 1000mg	Neutraceuticals
Glucosamine with chondroitn Capsules		Neutraceuticals
Glucosamine, Chondroitin with black seed oil Capsules		Neutraceuticals
Fish oil, Fish oil with Herbal / Nutritional Supplement		Neutraceuticals
DHA Capsules	200mg	Neutraceuticals
Chewable fish oil Capsules		Neutraceuticals
Fish oil Capsules (Enteric Coated)		Neutraceuticals
Fish oil Capsules	1000mg 30/20	Neutraceuticals
Fish oil Capsules	300mg	Neutraceuticals
Fish oil Capsules	500 mg	Neutraceuticals
Fish oil Capsules	600 mg	Neutraceuticals
DHA with multivitamin Capsules		Neutraceuticals
DHA, multivitamin and minerals Capsules		Neutraceuticals
Docosahexaenoic acid, folic acid and methylcobalamin Capsules		Neutraceuticals
Fish oil and policosanol Capsules		Neutraceuticals
Fish oil, Multivitamin, minerals with natural extracts Capsules		Neutraceuticals
Multivitamins, minerals with omega- 3-fatty acids Capsules		Neutraceuticals
Fish oil (EPA & DHA), methylfolate, methylcobalamin & B6 Capsules		Neutraceuticals
DHA 300mg with multivitamin Capsules		Neutraceuticals
Evening primrose oil with EPA and DHA Capsules		Neutraceuticals
Fish oil with multivitamin and minerals Capsules		Neutraceuticals
Fish oil, methylcobalamin, Calcitriol and minerals Capsules		Neutraceuticals
Fish oil, Vitamin E, Vitamin C and minerals Capsules		Neutraceuticals

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Folic acid with fish oil Capsules		Neutraceuticals
Vitamin E with fish oil Capsules		Neutraceuticals
Silymarin with fish oil and multivitamin and minerals Capsules		Neutraceuticals
Fish oil, ginseng, ginkgo, multivitamin & minerals Capsules		Neutraceuticals
Vitamin A Capsules USP		Neutraceuticals
Vitamin A and vitamin E Capsules		Neutraceuticals
Vitamin A and D3 Capsules		Neutraceuticals
Vitamin A, vitamin D3 with calcium Capsules		Neutraceuticals
Cod liver oil Capsules	300mg / 500mg / 1000mg	Neutraceuticals
Cod liver oil 300 mg and garlic oil 0.25 % Capsules		Neutraceuticals
Cod liver oil 250mg with odourless garlic oil Capsules	3mg	Neutraceuticals
Cod liver oil 800mg with odourless garlic oil Capsules	6mg	Neutraceuticals
Ascorbic acid chewable Capsules		Neutraceuticals
Grape seed extract Capsules	150mg / 500mg	Neutraceuticals
Natural extract Capsules		Neutraceuticals
Grape seed, Beta carotene, Lycopene, Lutein and Vitamin E Capsules.		Neutraceuticals
D-alpha tocopheryl acetate Capsules		Neutraceuticals
Vitamin E Capsules USP		Neutraceuticals
Natural vitamin E Capsules 400 IU		Neutraceuticals
Vitamin B complex Capsules		Neutraceuticals
Multivitamin Capsules		Neutraceuticals
Multivitamin and minerals with antioxidant Capsules		Neutraceuticals
Multivitamin, Antioxidant with Multimineral Capsules.		Neutraceuticals
Natural mixed carotenoids ,Multivitamin with minerals Capsules		Neutraceuticals
Beta carotene, lutein, vitamins and minerals soft gelatin Capsules		Neutraceuticals
Beta carotenoids, alpha lipoic acid, methylcobalamin, vitamins and minerals Capsules		Neutraceuticals
Multi carotene & lycopene Capsules		Neutraceuticals
Gastro-resistant peppermint oil Capsules	180 mg	Neutraceuticals
Natural vitamin E Capsules with omega – 3 fatty acids Capsules		Neutraceuticals
Resveratol, grape seed extract, fish oil, zinc with chromium Capsules		Neutraceuticals
Silymarin with vitamins Capsules	125 mg	Neutraceuticals
Silymarin 140mg with vitamins Capsules		Neutraceuticals

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Silymarin with fish oil and multivitamin and minerals Capsules		Neutraceuticals
Virgin coconut oil Capsules	1000 mg	Neutraceuticals
Vitamin and Mineral Capsules		Neutraceuticals
Biotin with multivitamin and minerals Capsules		Neutraceuticals
Calcium ascorbate, lycopene, wheat germ oil with minerals Capsules		Neutraceuticals
Evening primrose oil with multivitamin and minerals Capsules		Neutraceuticals
Evening primrose oil with Vitamin E Capsules		Neutraceuticals
Iron, Multivitamin with minerals Capsules.		Neutraceuticals
Lecithin with multivitamin and minerals Capsules		Neutraceuticals
Lycopene with vitamins and minerals Capsules		Neutraceuticals
Lycopene, calcium ascorbate, mix carotene and wheat germ oil with minerals Capsules		Neutraceuticals
Omega-3-fatty acids, multivitamin, minerals and antioxidants Capsules		Neutraceuticals
Biotin Tablets	5.0 mg	Neutraceuticals
Calcium Carbonate Tablets	1250 mg	Neutraceuticals
Calcium & Vitamin D3 Tablets	500 mg /250 IU	Neutraceuticals
Calcium, Magnesium, Vitamin D3 Tablets (250 mg, 100 mg, 200 i.u.)	250/100/200IU	Neutraceuticals
Calcium Acetate Tabs.	667mg	Neutraceuticals
S-adenosyl methionine Tablets	200/400 mg	Neutraceuticals
Biotin, Vit. E & Cal. Pantothenate capsules		Neutraceuticals
Chromium picolinate, zinc sulphate , ALA tablet in capsule		Neutraceuticals
Iron, Aminoacid with multivitamin syrup		Neutraceuticals
Anastrozole tablets	1 mg	Oncology
Chloramphenicol Eye drops BP (0.5% w/v)	5 / 10 ml	Ophthalmics
Ciprofloxacin Ophthalmic Solution USP (0.3% w/v)	5 ml	Ophthalmics
Ciprofloxacin(0.3 % w/v) & Hydroxy Propyl Methyl Cellulose(0.25 % w/v) Eye Drops	5 ml	Ophthalmics
Timolol Maleate Eye Drops B.P. (0.5% w/v & 0.25% w/v)	5 ml	Ophthalmics
Gentamicin Eye Drops BP (0.3% w/v)	5 / 10 ml	Ophthalmics
Gentamicin Sulphate (0.3% base) & Dexamethasone (0.1% w/v) Eye / Ear Drops	5 ml	Ophthalmics
Ciprofloxacin (0.3% w/v) & Dexamethasone (0.1% w/v) Eye Drops	5 ml	Ophthalmics
Chloramphenicol (0.5 % w/v) & Dexamethasone (0.1% w/v) Eye Drops	5 ml	Ophthalmics
Dexamethasone Sodium Phosphate Ophthalmic Solution USP	5 ml	Ophthalmics
Ofloxacin Ophthalmic Solution U.S.P. (0.3 % w/v)	5 / 10 ml	Ophthalmics
Ofloxacin (0.3 % w/v) & Dexamethasone (0.1% w/v)	5 ml	Ophthalmics
Tobramycin Ophthalmic Solution U.S.P. (0.3 % w/v)	5 ml	Ophthalmics
Tobramycin (0.3% w/v) & Dexamethasone (0.1% w/v) Ophthalmic Solution	5 ml	Ophthalmics
Moxifloxacin ( 0.5 % w/v ) Eye Drops	5 ml	Ophthalmics

<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Moxifloxacin (0.5 % w/v) & Dexamethasone ( 0.1% w/v ) - Eye Drops	5 ml	Ophthalmics
Neomycin ( 0.35 % w/v ) & Dexamethasone ( 0.1 % w/v ) Eye Drops	5 / 10 ml	Ophthalmics
Carboxymethyl Cellulose Sodium Eye Drops ( 0.5% w/v )	10 ml	Ophthalmics
Carboxymethyl Cellulose Sodium Eye Drops ( 1.0% w/v )	10 ml	Ophthalmics
Olopatadine Hydrochloride Eye Drops (0.2 % w/v)	5 ml	Ophthalmics
Olopatadine Hydrochloride Eye Drops (0.1 % w/v)	5 ml	Ophthalmics
Brimonidine Tartrate Eye Drops ( 0.2 % w/v )	5 ml	Ophthalmics
Brimonidine Tartrate ( 0.2 % w/v )& Timolol Maleate( 0.5 % w/v)Eye Drops	5 ml	Ophthalmics
Tropicamide ( 1% w/v ) Eye Drops	5 ml	Ophthalmics
Tropicamide ( 0.5% w/v ) Eye Drops	5 ml	Ophthalmics
Tropicamide ( 0.8 % W/V) & Phenylephrine(5% w/v) Hydrochloride Eye Drops	5 ml	Ophthalmics
Moxifloxacin Hydrochloride Ophthalmic Solution USP ( 0.5% w/v )	5 ml	Ophthalmics
Dorzolamide Hydrochloride Eye Drops ( 2% w/v )	5 ml	Ophthalmics
Dorzolamide ( 2% w/v ) & Timolol ( 0.5% w/v ) Eye Drops ( 2% w/v )	5 ml	Ophthalmics
Ambroxol Carbocisteine		Respiratory
Ambroxol, Salbutamol		Respiratory
Dextromethorphan HBr, Phenylephrine HCl & Cetirizine HCl syrup		Respiratory
Paracetamol + Cetirizine Hydrochloride + Chlorpheniramine Maleate + Dextromethorphan Hydrobromide		Respiratory
Paracetamol + Pseudoephedrine Hydrochloride + Dextromethorphan Hydrobromide + Chlorpheniramine Maleate	20 mg	Respiratory
Phenylephrine Hydrochloride + Chlorpheniramine Maleate		Respiratory
Budesonide Respirator Suspension (0.5 mg/ 2 ml)	2 ml	Respiratory
Budesonide Respirator Suspension (1 mg / 2 ml)	2 ml	Respiratory
Salbutamol Respirator Solution (2.5 mg / 2.5 ml)	2.5 ml	Respiratory
Levosulbutamol Inhalation solution (0.31 mg/ 2.5 ml)	2.5 ml	Respiratory
Levosulbutamol Inhalation solution (0.63 mg/ 2.5 ml)	2.5 ml	Respiratory
Levosulbutamol Inhalation solution (1.25 mg/ 2.5 ml)	2.5 ml	Respiratory
Levosulbutamol (1.25 mg) + Ipratropium Respiratory Solution (500 mcg/ 2.5 ml)	2.5 ml	Respiratory
Ipratropium Bromide respiratory solution (500 mcg/2 ml)	2 ml	Respiratory
Acetaminophen, Dextromethorphan HBr with phenylephrine Hcl Capsules		Respiratory
Acetaminophen, Dextromethorphan HBr with Doxylamine Succinate Capsules	325mg/10mg/6 .25mg & 325mg/15mg/6 .25mg	Respiratory



<b>PRODUCT NAME</b>	<b>STRENGTH</b>	<b>CATEGORY</b>
Acetaminophen, Dextromethorphan HBr with Chlorpheniramine Maleate Capsules		Respiratory
Acetaminophen, Dextromethorphan HBr, Doxylamine succinate with Chlorpheniramine maleate Capsules		Respiratory
Acetaminophen, Dextromethorphan HBr with Pseudoephedrine Hcl Capsules		Respiratory
Dextromethorphan HBr, Phenylephrine Hcl with Diphenhydramine Hcl Capsules		Respiratory
Guaifenesin, Chlorpheniramine maleate with Pseudoephedrine Hcl Capsules		Respiratory
Ibuprofen with phenylephrine Capsules		Respiratory
Day time and night time Capsules		Respiratory
Cough, cold & flu day & night Capsules		Respiratory
Echinacea, ascorbic acid, zinc, white willow, black elder and valerian Capsules		Respiratory
Echinacea, ascorbic acid, white willow, black elder and valerian Capsules		Respiratory
Echinacea and ascorbic acid and minerals Capsules		Respiratory
Chlorpheniramine Maleate and Phenylephrine HCl Timed Released Capsules	8mg + 25 mg	Respiratory
Salbutamol Sulphate GITS Tablets	4mg/8mg	Respiratory
Guaifenesin 200mg and Ephedrine Hydrochloride 25mg Capsules		Respiratory
Levothyroxine tablets	100 mcg	Thyroid
Alfacalcidol Capsules	0.25mcg / 0.5mcg / 1mcg	Vitamin D
Alfacalcidol with calcium Capsules	0.25mcg & 200mg / 0.25mcg & 250mg	Vitamin D
Calcitriol Capsules BP	0.25mcg	Vitamin D
Calcitriol with calcium Capsules		Vitamin D